
_____________________________________________________________________________________________________________________ 
ATL06-1                                                                                     Page 1 of 15                                                                              Printed in U.S.A. 

 
P.O. BOX 877 

GOSHEN, IN 46527-0877 
PHONE     (800) 535-6553 
FAX          (574) 533-0403 

 
EMAIL info@clausingsc.com  

Website http://www.clausing-industrial.com    
 

Note: Please do not give credit card information via 
email. 

 

No. ATL06-1          September 28, 2006 
 

Parts Price List 
Atlas Parts & Accessories 

 
Cancels all previous price lists. 

 
Terms – Cash with order or upon receipt of goods. 

F.O.B. Goshen, Indiana. 
Credit card: AMEX, VISA or MC. 

Prices and quotations subject to change without notice. 
 

Written authorization required from Service Center 
before return of merchandise. 

 

Part No. Description Price 
   
 ACCESSORIES  
   
BP-101 PRINT-BORING ATTCH 6 ONLY 3.75 
BP-102 PRINT-GEAR CUTTING 6 ONLY 3.75 
L2-378 ARBOR 7.41 
L2-80 CENTER 6.48 
M6-365 FACE PLACE-(21405) 62.01 
M6-377 ARBOR 9.46 
M6-380 TOOL POST SET (2038) 176.43 
M6-386 GROUND BITS (SET 6) 74.55 
M6-386S UNGROUND BITS (SET 6) 17.10 
M6-395 FOLLOWER REST (2042) 86.19 
M6-441 CHUCK KIT 163.26 
M6-500 MILLING ATTCH (2057) 304.41 
M6-510A UNDERCUTTER 1119.08 
M6-945 MILL CUTTER HOLDER ASSY 150.39 
M6-990 TOOL HOLDER (1515) 86.11 
W30-35A DIAMOND POINT 18.48 
10-450 GRINDER (2998) 1501.42 
10-475 WHEEL 51.04 
101-02 PNUEMATIC ASSY 915.20 
10101 ARM. KIT-M6-441,M6-510A 536.00 
10102 DRILL CHUCK KIT 154.00 
10103 MILLING CUTTER KIT 118.08 
10104 LATHE MOTOR KIT 561.88 
10105 STEADY REST (2041) 102.00 
10106 CUT OFF TOOL BLOCK 52.49 
10107 TURNING TOOL BLOCK 98.34 
10108 BORING TOOL BLOCK 38.94 
10109 KNURLING TOOL BLOCK 227.25 
10110 TOOL BLOCK SET 523.29 
10111 THREADING GEARSETTE 137.19 
10112 THREADING GEARSETTE 108.16 

Part No. Description Price 
10113 THREADING GEARSETTE 54.00 
10114 FEEDING GEARSETTE 88.00 
10115 FEEDING GEARSETTE 82.00 
10116 FEEDING GEARSETTE 67.84 
10117 TOOL BLOCK CUT SET 49.77 
10118 FEEDING GEARSETTE 867.59 
15 PLATE 105.84 
1614G VISE (2432) 770.00 
2710G CORD 20.00 
2716 MOTOR 131.60 
2720G MOTOR, 1/2 HP, 1725 RPM 319.08 
2790G MOTOR 385.00 
2840G MOTOR 380.00 
2915A GRINDING ATTACHMENT 350.00 
356 CENTER 35.46 
360 PAD 44.57 
365 FACE PLATE 85.26 
377A ARBOR 9.66 
378G ARBOR 20.00 
380 TOOL SET (2189) 185.31 
385S BIT SET OF 6 36.96 
386 BIT SET OF 6 (2016) 79.92 
386S BIT SET OF 6 12.60 
40-60 CHUCK W/KEY 68.55 
477-1 INTERNAL GRINDING WHEEL 13.95 
477-1/2 INTERNAL GRINDING WHEEL 9.12 
477-1/4 INTERNAL GRINDING WHEEL 10.26 
477-3/4 INTERNAL GRINDING WHEEL 8.82 
500A MILLING ATTCHMENT (2987) 664.40 
510A UNDERCUT ATTACH 1214.22 
563E BUSHING SET (2985) 26.85 
567 ARBOR (1567) 10.50 
572 ARBOR (1566) 10.17 
574A CUTTER (29951) 122.28 

2007-Mike Duchaj, Gary Roberts-www.toolemera.com



_____________________________________________________________________________________________________________________ 
ATL06-1                                                                                     Page 2 of 15                                                                              Printed in U.S.A. 

Part No. Description Price 
574B CUTTER (29952) 100.70 
575A CUTTER (29961) 36.23 
575B CUTTER (29962) 50.61 
575C CUTTER (29963) 60.97 
575D CUTTER (29964) 59.49 
575E CUTTER (29965) 72.61 
576A END MILL (29971) 24.60 
576B END MILL (29972) 12.84 
576C END MILL (29973) 12.54 
576D END MILL (29974) 19.65 
576E END MILL (29975) 16.95 
6600 ATLAS LATHE MANUAL 25.00 
6601 BORING TOOL 33.42 
6602 BORING TOOL 28.50 
6603A LEFT HANDED BORING BAR 35.37 
6604 BORING TOOL 17.88 
6605 THREADING TOOL 21.66 
6608 SET OF CHARTS 10.00 
6626A REST (2988) 121.95 
6638A WOOD TOOL REST SET 29.40 
6660 TOOL HOLDER 22.14 
6661A TOOL HOLDER LEFT 22.14 
6662 TOOL HOLDER RIGHT 22.14 
6666 CUTOFF BLADE 53.33 
6670 STR HOLDER 19.98 
6671A L H HOLDER 16.83 
6673A KNURLING TOOL 38.73 
6674 THREADING TOOL 28.17 
6675 CUT OFF TOOL 25.98 
6676 BLADE 50.82 
6680A KNURLS-RIGHT & LEFT 37.00 
6685 SWITCH ASSY (2018) 446.24 
6686 CLUTCH ASSY 170.49 
6707-10 COLLET 5/32 85.80 
6707-11 COLLET 11/64 85.80 
6707-12 COLLET 3/16 85.80 
6707-13 COLLET 13/64 85.80 
6707-14 COLLET 7/32 39.00 
6707-15 COLLET 15/64 85.80 
6707-16 COLLET 1/4 58.50 
6707-17 COLLET 17/64 85.80 
6707-18 COLLET 9/32 85.80 
6707-19 COLLET 19/64 85.80 
6707-20 COLLET 5/16 58.50 
6707-21 COLLET 21/64 85.80 
6707-22 COLLET 11/32 85.80 
6707-23 COLLET 23/64 85.80 
6707-24 COLLET 3/8 85.80 
6707-25 COLLET 25/64 85.80 
6707-26 COLLET 13/32 85.80 

Part No. Description Price 
6707-27 COLLET 27/64 85.80 
6707-28 COLLET 7/16 85.80 
6707-29 COLLET 29/64 85.80 
6707-30 COLLET 15/32 85.80 
6707-31 COLLET 31/64 85.80 
6707-32 COLLET 1/2 85.80 
6707-7 COLLET 7/64 85.80 
6707-8 COLLET 1/8 85.80 
6707-9 COLLET 9/64 85.80 
6708-4 COLLET 1/16 109.56 
6708-6 COLLET 3/32 41.80 
6709-3 COLLET 3/64 109.56 
6802 QUICK CHANGE ATTCH (20145 1751.56 
6810 CARRIAGE STOP (2185) 112.56 
6813 REVERSING SWITCH (2982) 302.85 
6818 METRIC GEAR SET 272.80 
6821 STEADY REST (20507) 226.05 
6822 TAPER ATTCH (29845) 391.08 
7022G LAMP 75.00 
7025 LATHE DOG (1512) 102.39 
7044G COOLANT PUMP SYSTEM 480.00 
7090 CENTER 134.20 
725 STOP (1510) 39.00 
750 COLLET CHUCKS 608.87 
7520A SAW SET 83.60 
7543A DOG 7.05 
80001 LIVE CENTER 79.38 
80071 CENTER GAUGE 21.96 
80162 CNTR DRILL, 1/4 BODY 11.49 
80163 CENTER DRILL 5/16 11.82 
80164 CENTER DRILL 7/16 17.82 
9-88 CENTER 15.42 
945 MILLING CUTTER HOLDER 57.42 
970 BORING SET 347.03 
990 TOOL HOLDER (1511) 52.71 
   

 PARTS  
   
BD1-18 BUSHING 3.00 
BD1-24 COLLAR 12.18 
BD1-48 CORD 22.00 
BD2M-34 BELT 18.04 
BD3-44 LOCK 16.91 
BD3-45 SLEEVE 13.42 
BD3B-10 BUMPER 1.00 
BD3M-34 BELT 1/2X43 19.45 
DB4-35 OILER 3.87 
DB4A-25 WASHER 5.04 
DL-666 BALL 1.00 
GBF-104A HEAD ASSY 42.61 

2007-Mike Duchaj, Gary Roberts-www.toolemera.com



_____________________________________________________________________________________________________________________ 
ATL06-1                                                                                     Page 3 of 15                                                                              Printed in U.S.A. 

Part No. Description Price 
GBF-107 LEVER 20.52 
GBF-107A LEVER 20.52 
GBF-109 GEAR ASSY 25.38 
GBF-110 LEVER 19.18 
GBF-111 LEVER 19.18 
GBF-113 PULLEY 37.40 
GBF-117 JAW 7.84 
GBF-120 PIN 8.69 
GBF-121 SCREW 7.26 
GBF-122 GEAR ASSY 20.70 
GBF-123 PIN 1.28 
GBF-124 PIN 4.63 
GBF-125 ROLLER 7.55 
GBF-127 SHOE 8.48 
GBF-129 HANDLE 1.00 
GBF-129A HANDLE 1.00 
GBF-130 BALL 1.54 
GBF-130A BALL 1.54 
GBF-131 WEIGHT 4.00 
GBF-133 PIN 1.06 
GBF-134 LEVER 20.62 
GBF-135 HOLDER ASSY 7.26 
GBF-136 HOLDER ASSY 1.00 
GBF-137 PLATE 1.00 
GBF-138 BUSHING 8.08 
GBF-139 BUSHING 2.25 
GBF-140 PLATE 1.00 
GBF-141 GEAR ASSY 20.70 
GBF-143 GIB 1.00 
GBF-144 PIN 2.02 
GBF-145 PIN 1.00 
GBF-146 PIN 4.11 
GBF-150 WASHER 1.00 
GBF-173 OILER 2.99 
GBF-505 PULLEY 37.40 
GBF-506 KNOB 32.41 
GBF-506A KNOB 32.41 
GBF-507A COLLAR SCREW ASSY 36.66 
GBF-508 COLLAR 1.00 
GBF-509 CLAMP 6.61 
GBF-510 WHEEL ASSY 142.08 
GBF-511 CLAMP 6.61 
GBF-512 GEAR 22.00 
GBF-513 WHEEL ASSY 71.63 
GBF-513A WHEEL ASSY 71.63 
GBF-514 BUSHING 9.48 
GBF-518 SHAFT 39.60 
GBF-519 WASHER 6.70 
GBF-520 WHEEL ASSY 71.63 
GBF-521 WHEEL ASSY 142.08 

Part No. Description Price 
GBF-521A WHEEL ASSY 142.08 
GBF-522 SHAFT 19.40 
GBF-523 COLLAR 5.63 
GBF-524 BAND 4.06 
GBF-525 BUSHING 6.16 
GBF-526 SHAFT 19.07 
GBF-527 BUSHING 4.98 
GBF-528 BUSHING 3.95 
GBF-535 JAW 11.20 
GBF-538 JAW 20.04 
GBF-542 SCREW 34.42 
GBF-543 NUT 15.53 
GBF-543A NUT 15.53 
GBF-544 WIPER 2.53 
GBF-546 PLATE 1.00 
GBF-548 BRACKET 33.63 
GBF-548A BRACKET 33.63 
GBF-549 BRACKET 35.50 
GBF-549A BRACKET 35.50 
GBF-551 SHAFT W/OILER 24.57 
GBF-552 ROLLER 17.95 
GBF-553 ROLLER 16.10 
GBF-554 SHIELD 11.94 
GBF-560 CYLINDER ASSY 152.17 
GBF-562 COVER 2.75 
GBF-563 VALVE ASSY 76.12 
GBF-564 VALVE ASSY 76.12 
GBF-565 VALVE ASSY 76.12 
GBF-566 VALVE 2.43 
GBF-567 GASKET 1.58 
GBF-568 SUPPORT 6.38 
GBF-569 KNOB 12.73 
GBF-570 CYLINDER ASSY 152.17 
GBF-573 PIVOT 42.99 
GBF-575 GASKET 1.00 
GBF-578 FEED CYLINDER SEAL 13.93 
GBF-581 PLATE 1.40 
GBF-583 PULLEY 5.94 
GBF-583A PULLEY 5.94 
GBF-583B PULLEY 5.94 
L2-14 BUSHING 4.99 
L2-29B HANDLE 1.00 
L2-41A BALL 1.54 
L2-54A SCREW 50.00 
L2-61 CRANK W/HANDLE 42.02 
L2-61A CRANK W/HANDLE 42.02 
L2-682 COLLAR 6.47 
L2-86 WASHER 20.42 
L3-106 COLLAR 11.72 
L3-109 BUSHING 8.08 

2007-Mike Duchaj, Gary Roberts-www.toolemera.com



_____________________________________________________________________________________________________________________ 
ATL06-1                                                                                     Page 4 of 15                                                                              Printed in U.S.A. 

Part No. Description Price 
L3-110 KNOB 8.06 
L3-110S KNOB 8.06 
L3-202 SCREW 1.34 
L3-23 PLUNGER 68.73 
L3-49 WASHER 1.00 
L3-52A SCREW STUB 58.14 
L3-71 BUSHING 20.11 
L3-71A BUSHING 20.11 
L3-72 COLLAR 16.64 
L3-98 COLLAR 5.63 
L4-397 JAW 10.34 
L5-35-42A FEED SCREW 400.00 
L5-35-54A FEED SCREW 396.00 
L6-1002 BRACKET 22.40 
L6-1007 QUADRANT 163.86 
L6-1009 SHAFT 18.43 
L6-1011 SHAFT 23.89 
L6-1014 GEAR 24.88 
L6-1030 GEAR 31.21 
L6-1036 KEY 1.00 
L6-1054 RING 1.00 
L6-1056 RING 1.00 
L6-1057 SPACER 28.47 
L6-38 SCROLL 23.76 
L9-1 BED 400.00 
L9-125 BELT 27.02 
L9-14 BUSHING 5.86 
L9-303 CMPD REST TOOL SLIDE 93.24 
L9-31A SPINDLE 405.44 
L9-35 SCREW COLLAR ASSY 110.00 
L9-42 PIN 1.50 
L9-86 RACK 47.48 
MF-101-20A GEAR ASSY 1.54 
MF-101-24A GEAR 65.60 
MF-3A GEAR W/043-033 233.68 
MF-6A STUD 15.20 
MF-63 BEARING 1.00 
MF-8 SHAFT 19.73 
MH-18 NUT 16.59 
MH-74 BUSHING 1.00 
M1-11 NUT 32.85 
M1-243 GEAR ASSY 102.12 
M1-243X GEAR ASSY 102.12 
M1-248 GEAR ASSY 102.12 
M1-258 BUSHING 3.70 
M1-259 BUSH OILITE 3.72 
M1-47 HANDLE 22.31 
M1-577 SHANK 66.96 
M1-92 COLLAR LOCKING SCREW 9.90 
M6-100-32 GEAR, 32T 25.56 

Part No. Description Price 
M6-101-16 COMPOUND GEAR 16/32T 29.88 
M6-101-20 GEAR 22.30 
M6-101-24 GEAR 37.46 
M6-101-32 GEAR 46.06 
M6-101-36 GEAR 43.65 
M6-101-40 GEAR 8.46 
M6-101-44 GEAR 48.22 
M6-101-46 GEAR 13.12 
M6-101-48 GEAR 67.41 
M6-101-52 GEAR 9.72 
M6-101-54 GEAR 26.04 
M6-101-56 GEAR 26.53 
M6-101-64 GEAR 38.75 
M6-101X GEAR SET 222.08 
M6-102 GEAR 18.10 
M6-103 HANDLE 9.63 
M6-104 HANDLE 9.63 
M6-107 COUNTERSHAFT SPINDLE 12.44 
M6-109 BUSHING 3.21 
M6-11 BEARING 28.51 
M6-11X GEAR ASSY 69.83 
M6-114 COLLAR 13.30 
M6-115 WRENCH 19.80 
M6-12A NUTS (PAIR) 19.12 
M6-12AX HALF-NUT ASSY 41.00 
M6-12X HALF-NUT ASSY 41.00 
M6-126 BELT 27.02 
M6-127A BELT 18.84 
M6-129 GIB 8.92 
M6-13A GUIDE 5.59 
M6-136 ANCHOR 34.06 
M6-14 CLAMP 8.38 
M6-148 SCREW 18.90 
M6-150L BENCH LEG 24.56 
M6-16 BEARING 9.36 
M6-165 SPACER 5.81 
M6-17 DIAL 12.42 
M6-19A NUT 27.50 
M6-214 BALL 1.00 
M6-222 NUT 3.70 
M6-223 NUT 1.00 
M6-226 #4 LEAD SHOT 1.00 
M6-23 HANDWHEEL ASSY 38.32 
M6-23D HANDWHEEL ASSY 38.32 
M6-241 BACK GEAR ASSY (LARGE) 59.62 
M6-241X BACK GEAR ASSY (LARGE) 59.62 
M6-243 GEAR ASSY 102.12 
M6-243A GEAR ASSY 102.12 
M6-243X BACK GEAR ASSY 196.49 
M6-249 BACK GEAR BUSHING 8.23 

2007-Mike Duchaj, Gary Roberts-www.toolemera.com



_____________________________________________________________________________________________________________________ 
ATL06-1                                                                                     Page 5 of 15                                                                              Printed in U.S.A. 

Part No. Description Price 
M6-250 BACK GEAR SHAFT 35.20 
M6-250X BACK GEAR ASSY 51.25 
M6-251 BACK GEAR ECCENTRIC 38.48 
M6-251X ECCENTRIC W/M6-254A 5.49 
M6-252 BACK GEAR ECCENTRIC 3.87 
M6-253 BACK GEAR SET COLLAR 7.69 
M6-254 ECCENTRIC HANDLE 3.70 
M6-254A ECCENTRIC HANDLE 3.70 
M6-255 WASHER 2.46 
M6-256 BACK GEAR LOCK PIN 12.66 
M6-257 SPRING 3.00 
M6-258 SPINDLE PULLEY BUSHING 2.46 
M6-262 NUT 14.19 
M6-263 NUT 6.41 
M6-29 LEVER 20.00 
M6-30 BEARING 23.85 
M6-301 SWIVEL 82.12 
M6-302 SWIVEL 53.96 
M6-303 CMPD REST TOOL SLIDE 93.24 
M6-303X SLIDE ASSY 222.18 
M6-304 GIB 15.40 
M6-305 SCREW ASSY 15.86 
M6-306 NUT 13.60 
M6-307 PLATE 57.92 
M6-308 CRANK 62.60 
M6-309 PIN 2.16 
M6-31 SPINDLE 240.41 
M6-31X SPINDLE ASSY 669.56 
M6-311 COLLAR 7.94 
M6-32 HEAD SPINDLE ADJ COLLAR 21.69 
M6-327 JAW 15.80 
M6-328 SCREW 1.00 
M6-33 TUMBLER GEAR BUSHING 1.00 
M6-34 SCREW ASSY 19.59 
M6-36A SCREW W/M6-19A NUT 49.63 
M6-37 GUARD 1.23 
M6-38 CAM 3.60 
M6-381 BLOCK 2.64 
M6-39 POST 50.75 
M6-39X TOOL POST ASSY 109.30 
M6-396 BASE 80.05 
M6-397 JAW 15.27 
M6-40 WASHER 20.72 
M6-42 HANDLE 22.31 
M6-427 COUNTERSHAFT PULLEY 138.96 
M6-428 PULLEY W/BUSHING 118.11 
M6-428X PULLEY W/BUSHING 118.11 
M6-429 MOTOR PULLEY 99.48 
M6-44 SLEEVE 8.14 
M6-45 SLEEVE 7.26 

Part No. Description Price 
M6-46 BEARING 60.59 
M6-47 SPINDLE GEAR STUD 23.24 
M6-48 DIAL 19.12 
M6-50 SPACER 5.81 
M6-501 CARRIAGE 43.06 
M6-502 VISE 46.23 
M6-508 LOCK 15.10 
M6-511 BASE 31.38 
M6-513A ARBOR W/9-517 SCREW 41.23 
M6-518 WASHER 1.38 
M6-55 PLATE 20.68 
M6-56 GIB 15.40 
M6-566 SHANK 66.96 
M6-568 SLEEVE 5.37 
M6-569 ROD 7.32 
M6-57 GIB 10.36 
M6-58 REVERSE GEAR TUMBLER 75.87 
M6-59 GEAR 22.30 
M6-60 GEAR 37.46 
M6-61 CRANK ASSY 37.00 
M6-62 DIAL 6.04 
M6-62X THREAD DIAL ASSY 71.41 
M6-63 BODY 47.96 
M6-64 GEAR 22.78 
M6-64A GEAR 22.78 
M6-65 SHAFT 3.92 
M6-67 SHAFT 32.87 
M6-68 SHAFT & PINION 29.69 
M6-7 CLAMP 15.49 
M6-7A CLAMP 17.04 
M6-70 BUSHING 9.22 
M6-71 COVER 1.00 
M6-72 COVER 7.18 
M6-73 SLEEVE 33.76 
M6-74 WASHER 8.09 
M6-75 INDEX PIN 5.76 
M6-76 SHAFT 72.47 
M6-77 HUB 24.40 
M6-78 REAR BEARING SPACER 4.51 
M6-8 RAM 101.46 
M6-80 COUNTERSHAFT PULLEY 97.02 
M6-81 FRONT SPINDLE BEARING 45.72 
M6-81A FRONT SPINDLE BEARING 45.72 
M6-81B FRONT SPINDLE BEARING 45.72 
M6-82 REAR SPINDLE BEARING 62.57 
M6-82B REAR SPINDLE BEARING 62.57 
M6-89 PULLEY GEAR SPACER 8.51 
M6-90 NUT 5.10 
M6-92 HINGE PIN 1.00 
M6-93 WASHER 3.96 

2007-Mike Duchaj, Gary Roberts-www.toolemera.com



_____________________________________________________________________________________________________________________ 
ATL06-1                                                                                     Page 6 of 15                                                                              Printed in U.S.A. 

Part No. Description Price 
M6-94 WASHER 5.37 
M6-96 CHANGE GEAR GUARD BRACKET 11.68 
M6-991 RING 32.41 
Q-375 PLUG 1.00 
S10F-19 NUT 13.42 
S10F-91 THRUST BEARING 47.78 
S2-17 BEARING 22.10 
S2-17F BEARING 22.10 
S3-90 BELT 14.60 
S7-117 BUSHING 2.33 
S7-125 BEARING 1.00 
S7-142 CLIP 13.20 
S7-166 NUT 10.89 
S7-207 BOLT 1.32 
S7-217 OILER 16.32 
S7-35 COLLAR 27.81 
S7-69A STUD 16.30 
S7-77 WASHER 9.11 
S7-80 BUSHING 7.99 
S8-45 KNOB 8.35 
S8-63 SPRING 1.00 
S8-95A BELT 1/2 X 37 LONG 17.20 
W30-11 SPRING 1.00 
W30-12 GUIDE 5.70 
W30-16 OILER 2.99 
W30-2 BODY 48.00 
W30-20 BALL 4.40 
W30-21 BODY 48.00 
W44-1 WRENCH 3/32 1.00 
W44-2 WRENCH 1/8 1.00 
W44-3 WRENCH 5/32 1.00 
W68-4 JAW 93.90 
W68-5 BASE 222.60 
W68-7 CLAMP 21.74 
W68-8 JAW ASSY 37.58 
W68-9 GIB 15.40 
X10F-46 SCREW ASSY 269.50 
002-019 ARM 87.22 
002-026 ARM 22.73 
002-056 ARM 13.53 
002-088 ARM 37.82 
003-004 ARBOR W/9-517 SCREW 41.23 
041-114 BRACKET 72.60 
041-115 BRACKET 102.87 
041-117 BRACKET 18.93 
041-118 BRACKET 24.88 
041-122 BRACKET 155.17 
041-123 BRACKET 90.73 
041-130 BRACKET 77.13 
041-132 BRACKET 107.97 

Part No. Description Price 
041-284 BRACKET 36.19 
041-360 BRACKET 33.63 
041-361 BRACKET 35.50 
041-444 BRACKET 1.00 
041-445 BRACKET 1.00 
041-459 BRACKET 1.00 
041-463 BRACKET 178.82 
041-464 BRACKET 4.77 
041-495 BRACKET 11.11 
041-496 BRACKET 1.92 
041-506 DEPTH BRACKET 8.06 
042-033 SAW BLADE 14T (17501) 34.76 
042-034 SAW BLADE 10T (17502) 35.08 
042-035 SAW BLADE 24T (17503) 34.63 
042-036 BLADE 14.28 
042-037 BLADE 14.28 
043-009 BEARING 1.12 
043-018 BEARING 16.23 
043-033 BEARING 1.00 
043-043 BEARING 1.32 
044-016 BEARING 27.52 
044-028 BEARING 6.78 
044-058 BEARING 25.12 
045-026 BEARING 349.89 
045-027 BEARING 150.44 
045-032 FRONT SPINDLE BEARING 45.72 
046-015 BEARING 14.09 
046-016 BEARING 9.13 
046-017 BEARING 27.26 
046-018 BEARING 62.39 
046-020 BEARING 27.92 
046-036 BEARING 59.36 
046-040 BEARING 32.03 
046-045 BEARING 52.46 
049-031 BUSHING 1.00 
049-032 DIAL BUSHING 62.65 
049-050 BUSHING 2.25 
049-089 BUSHING 11.04 
049-107 BUSHING 1.00 
049-108 BUSHING 3.85 
049-146 BUSHING 9.48 
049-147 BUSHING 4.98 
049-148 BUSHING 3.95 
049-149 BUSHING 6.16 
049-150 BUSHING 8.08 
049-196 BUSHING 6.92 
049-209 BUSHING 1.00 
049-210 BUSHING 1.14 
049-213 BUSHING 3.01 
050-009 BASE 18.08 

2007-Mike Duchaj, Gary Roberts-www.toolemera.com



_____________________________________________________________________________________________________________________ 
ATL06-1                                                                                     Page 7 of 15                                                                              Printed in U.S.A. 

Part No. Description Price 
050-010 BASE 13.66 
050-032 BASE 55.70 
050-034 BASE 39.46 
050-049 BASE 222.60 
050-122 MOTOR BASE 2.90 
051-004 BELT 1/2 X 47 LONG 20.59 
051-005 BELT 1/2 X 22 LONG 14.21 
051-008 BELT 21/32 X 28 LONG 21.08 
051-023 BELT 16.76 
051-040 BELT 15.44 
051-056 V BELT 15.00 
051-075 BELT 10.74 
052-007 BUMPER 1.00 
053-073 BLOCK 7.36 
055-057 BOLT 1.86 
057-015 BALL 1.54 
058-015 BED 250.00 
058-016 BED 400.00 
058-039 BED 300.00 
061-003 BAND 4.06 
064-002 BEARING 35.11 
064-017 BEARING 35.11 
064-019 BEARING 26.18 
071-001 BOOT 1.00 
10-101-16 GEAR 27.90 
10-101-16A GEAR 27.90 
10-107 SPINDLE 67.45 
10-1225 COLLAR 16.64 
10-1231 PLUNGER 16.94 
10-1231X PLUNGER ASSY 37.68 
10-1244 SLEEVE 18.96 
10-1245 KNOB 7.88 
10-1263 BUSHING 1.00 
10-1506 LEVER W/GUIDE 89.66 
10-1508 SPINDLE 15.58 
10-1509 SPINDLE 5.31 
10-1511 SPINDLE 22.89 
10-1512 GEAR 18.98 
10-1513 GEAR 55.84 
10-1513X GEAR 55.84 
10-1515 GEAR 15.29 
10-1516 GEAR 15.24 
10-1517 GEAR 15.54 
10-1518 GEAR 24.71 
10-1519 GEAR 18.67 
10-1520 GEAR 24.88 
10-1521 GEAR 31.04 
10-1522 GEAR 43.56 
10-1523 GEAR 26.76 
10-1524 GEAR 42.24 

Part No. Description Price 
10-1524X GEAR 42.24 
10-1525 GEAR 26.40 
10-1525X GEAR 26.40 
10-1526 GEAR ASSY-1/2 BORE 70.48 
10-1527 GEAR ASSY-1/2 BORE 70.48 
10-1528 GEAR ASSY 103.09 
10-1529 GEAR ASSY 103.09 
10-1533 COLLAR 11.72 
10-1534 COLLAR 16.40 
10-1535 STACK GEAR SPACER 8.00 
10-1536 KEY 1.00 
10-1542 BUSHING 6.25 
10-1543 BUSHING 2.33 
10-1544 BUSHING 1.00 
10-1545 BUSHING 1.00 
10-1546 GEAR 27.90 
10-1546X GEAR 27.90 
10-1548 HANDLE 22.84 
10-1548X HANDLE 22.84 
10-1550 GEAR ASSY 103.09 
10-1550X GEAR ASSY 103.09 
10-1551 GEAR ASSY-5/8 BORE 87.28 
10-1551X GEAR ASSY-5/8 BORE 87.28 
10-1552 GEAR ASSY-1/2 BORE 70.48 
10-1552X GEAR ASSY-1/2 BORE 70.48 
10-1558 SHAFT 6.20 
10-1563 BUSHING 22.66 
10-1586 LEVER W/GUIDE 89.66 
10-1586X LEVER W/GUIDE 89.66 
10-1588 SHAFT 6.20 
10-1591 BUSHING 3.80 
10-1598 GEAR ASSY 103.09 
10-196 BUSHING 2.25 
10-197 BUSHING 2.25 
10-225 NUT 6.82 
10-226 NUT 3.70 
10-241 GEAR ASSY 178.44 
10-241A GEAR ASSY 178.44 
10-241X GEAR ASSY 178.44 
10-242 GEAR W/10-258 BUSH 65.87 
10-243 GEAR 30.90 
10-244 GEAR 36.62 
10-248 SLEEVE W/BUSHING 33.33 
10-249 BUSHING 1.00 
10-25 BRACKET 161.74 
10-25X CHANGE GEAR BRACKET ASSY 441.63 
10-250 SHAFT 29.89 
10-252 ECCENTRIC 23.46 
10-253 COLLAR 29.96 
10-254 HANDLE 8.80 

2007-Mike Duchaj, Gary Roberts-www.toolemera.com



_____________________________________________________________________________________________________________________ 
ATL06-1                                                                                     Page 8 of 15                                                                              Printed in U.S.A. 

Part No. Description Price 
10-256 PIN 20.55 
10-257 SCREW 1.00 
10-258 BUSHING 7.98 
10-262 WASHER 1.00 
10-264 BUSHING 3.21 
10-29 LEVER 90.20 
10-301 SWIVEL 153.60 
10-302 SWIVEL 132.95 
10-309 PIN 17.48 
10-31 SPINDLE 304.06 
10-31T SPINDLE 304.06 
10-317 SCREW 11.74 
10-318 BODY 64.02 
10-319 DIAL 65.21 
10-321 ATL CLAMP 30.80 
10-327A PIN 4.84 
10-42A PIN 6.56 
10-425 SWITCH 301.96 
10-426 BOX 31.94 
10-428 PULLEY 91.04 
10-428X PULLEY W/BUSHING 92.64 
10-450-11 DIAMOND DRESSER ASSY 182.03 
10-451 BODY 114.88 
10-452 DIAMOND DRESSER ASSY 182.03 
10-453 BASE 55.70 
10-456 SPACER 3.92 
10-457 WASHER 5.95 
10-458 COLLAR 5.98 
10-459 PULLEY 85.93 
10-461 SCREW 1.62 
10-462 HANDLE 6.30 
10-463 BLOCK 28.66 
10-465 SHIM 1.00 
10-466 SHIM 1.00 
10-467 SCREW 1.70 
10-468 KNOB 1.82 
10-469 GUARD ASSY 70.90 
10-470 PIN 3.43 
10-471 BELT 39.07 
10-472 PIN 1.48 
10-473 POST 17.02 
10-480 PULLEY 12.30 
10-484 GUARD 97.69 
10-485 GUARD ASSY 70.90 
10-486 PAN 20.41 
10-487 SPINDLE EXTENSION 34.03 
10-496 COLLAR 8.46 
10-501 CARRIAGE 94.69 
10-502 VISE 97.41 
10-503 CARRIAGE 94.69 

Part No. Description Price 
10-56 GIB 14.26 
10-763 BAR 41.80 
10-764 BAR 100.40 
10-765 GUIDE 56.25 
10-766 SLIDE 74.93 
10-767 NUT 15.62 
10-768 GAUGE 9.90 
10-769 POINTER 38.02 
10-77 LEVER 32.59 
10-771 PLUG 7.81 
10-79 PULLY,GEAR, & BUSH ASSY 257.84 
10-80 PULLEY 166.98 
10-82 PIN 7.37 
10-89 BEARING 67.24 
10-913 BUSHING 1.00 
10-923 BUSHING 6.16 
10-932 BUSH OILITE 3.72 
10A-11A BEARING 150.44 
10A-11C BEARING 150.44 
10A-3 COVER 29.48 
10A-5 COLLAR 29.48 
10A-6 SPACER 9.90 
10A-7 PLATE 29.48 
10A-8 PLATE 29.48 
10A-89 COLLAR 18.43 
10A-9C BEARING 349.89 
10D-262 NUT 7.04 
10D-30 BEARING 62.39 
10D-308 CRANK 59.47 
10D-34 SCREW 75.13 
10D-38 SCROLL 23.76 
10D-60 SCREW 1.00 
10D-61 BEARING 67.24 
10F-11 CASE 76.96 
10F-11X GEAR CASE ASSY 139.48 
10F-12 HALF NUTS-PAIR 33.97 
10F-12X HALF-NUT ASSY 98.44 
10F-12XS HALF-NUT ASSY 98.44 
10F-129 SHAFT 25.88 
10F-130 OILER 1.00 
10F-131 WIPER 1.89 
10F-132L RETAINER 41.96 
10F-132R RETAINER 12.54 
10F-16 BEARING 53.50 
10F-17 STUD 25.38 
10F-176 PLATE 1.00 
10F-19 NUT 54.16 
10F-305 SCREW 40.92 
10F-33 GEAR 21.40 
10F-35-36 FEED SCREW 440.00 

2007-Mike Duchaj, Gary Roberts-www.toolemera.com



_____________________________________________________________________________________________________________________ 
ATL06-1                                                                                     Page 9 of 15                                                                              Printed in U.S.A. 

Part No. Description Price 
10F-35-42 SCREW, 42 LATHE 440.00 
10F-35-54 SCREW, 54 LATHE 396.00 
10F-36X SCREW ASSY 269.50 
10F-45 BUSHING 1.00 
10F-46 SCREW ASSY 269.50 
10F-62 DIAL 21.12 
10F-71 COLLAR 20.90 
10F-74 WASHER 7.74 
10F-75 WASHER 19.56 
10F-81 BEARING 59.36 
10F-82 GEAR, MITRE 117.88 
10F-82A GEAR, MITRE 117.88 
10F-83 GEAR ASSY 60.15 
10F-85 SHIM 5.85 
10100-14 SPINDLE PULLEY ASSY 272.64 
10100-21 REAR HANDWHEEL CAM ASSY 41.15 
10100-93 TOOL POST ASSY 109.30 
122-044 COVER 1.20 
122-046 COVER 41.21 
122-175 COVER 2.75 
122-224 COVER 6.93 
122-235 COVER 1.45 
122-262 GEAR HOUSING ASSY 59.08 
123-001 COLLAR 7.57 
123-043 COLLAR 16.40 
123-069 COLLAR 1.00 
123-084 COLLAR 5.63 
123-122 COLLAR 5.63 
123-137 COLLAR SCREW ASSY 36.66 
123-138 COLLAR 1.98 
123-140 COLLAR 16.93 
123-144 COLLAR 3.94 
124-002 CHUCK W/KEY 137.81 
126-017 CLAMP 18.48 
126-037 CLAMP 1.23 
126-086 CLAMP 6.61 
126-100 CLAMP 6.61 
126-122 CLAMP 1.06 
127-028 CAP 40.65 
127-085 TABLE CAP 8.75 
12700-93 POST ASSY LESS WRENCH 134.04 
129-014 CAM 1.00 
129-044 CAM (FRONT) 11.17 
129-045 CAM (REAR) 11.17 
130-007 CHART 11.68 
130-008 CHART 8.01 
130-065 CHART 11.57 
136-019 CABLE 20.96 
136-043 CABLE 12.01 
141-023 COUPLING 58.08 

Part No. Description Price 
141-030 COUPLING 58.08 
150-002 CAP 10.02 
150-003 FRONT SPINDLE BEARING 45.72 
1500-42 3/4 SCREW, 42 BED 440.00 
1500-54 3/4 SCREW, 54 BED 396.00 
1614-10 JAW ASSY 37.58 
17600-10 GEAR HOUSING ASSY 59.08 
17600-12 SHAFT-WORM ASSY 52.00 
17605 ROLLER GDE & GR BOX ASSY 171.32 
233-016 DIAL 51.04 
238-004 CLUTCH 62.08 
271-005 ECCENTRIC 23.46 
271-006 ECCENTRIC 8.48 
293-003 FASTENER 5.96 
293-004 FASTENER 1.00 
294-004 LEG 77.23 
294-005 LEG 63.44 
294-016 LEG 34.45 
341-051 GEAR, MITRE R1 117.88 
341-052 GEAR ASSY 60.15 
341-057 GEAR 32.93 
341-058 GEAR 27.53 
341-063 GEAR 43.02 
341-299 GEAR 22.00 
341-300 GEAR 6.91 
341-374 GEAR 95.08 
341-375 GEAR W/BUSH & OILER 27.98 
341-376 GEAR 22.30 
341-377 GEAR 37.46 
341-383 30T GEAR 8.22 
341-384 21T GEAR 6.88 
341-385 60T GEAR 20.76 
342-029 GUARD 49.24 
342-030 GUARD 26.20 
342-034 GUARD 23.48 
342-145 GUARD 2.58 
342-148 GUARD 1.23 
345-009 GIB 11.92 
345-010 GIB 16.84 
345-012 GIB 14.26 
345-056 GIB 1.00 
345-070 GIB 1.00 
345-076 GIB 15.40 
345-077 GIB 14.26 
345-078 GIB 14.26 
346-076 GASKET 1.58 
346-077 GASKET 1.00 
346-114 GASKET 1.00 
350-021 GUIDE 1.00 
381-026 HANDLE ASSY 40.92 

2007-Mike Duchaj, Gary Roberts-www.toolemera.com



_____________________________________________________________________________________________________________________ 
ATL06-1                                                                                     Page 10 of 15                                                                              Printed in U.S.A. 

Part No. Description Price 
381-052 HANDLE 6.20 
381-056 HANDLE 1.45 
381-063 HANDLE 1.00 
383-020 HEADSTOCK 112.68 
386-031 HOUSING 142.60 
386-091 HOUSING 74.60 
386-153 GEAR HOUSING ASSY 59.08 
387-030 HEAD ASSY 42.61 
389-014 HOLDER ASSY 1.00 
389-029 HOLDER 6.12 
3925-16 SCREW ASSY 58.72 
3925-19 SCREW ASSY 10.54 
3925-65 METRIC THREAD DIAL ASSY 35.20 
3950-11 PLATE ASSY 82.46 
3950-12 PULLEY ASSY 15.98 
3950-13 GEAR W/BUSH & OILER 27.98 
3950-14 PULLEY ASSY 274.32 
3950-15 SHAFT-LEVER ASSY 16.00 
3950-16 SCREW COLLAR ASSY 110.00 
3950-17 SCREW ASSY 19.59 
3950-18 THREAD DIAL ASSY 71.41 
3950-19 SCREW ASSY 15.86 
3950-20 HANDWHEEL ASSY 38.32 
3950-21 GEAR ASSY 69.83 
3950-22 CRANK ASSY 37.00 
3950-23 CRANK 62.60 
3950-26 SCREW GEAR ASSY 160.00 
3980-12 GEAR 27.90 
3980-14 PLUNGER ASSY 37.68 
3980-17 GEAR ASSY 33.08 
3980-18 SCREW ASSY 269.50 
3980-19 GUARD ASSY 36.84 
3980-21 GEAR ASSY 188.63 
3980-22 SCREW ASSY 185.02 
3980-23 GUARD ASSY 46.20 
3980-24 GEAR ASSY 64.28 
3980-25 CLUTCH ASSY 160.24 
3980-27 BEARING ASSY 84.79 
3980-30 GEAR ASSY 60.15 
3980-31 GEAR ASSY 103.09 
3980-32 GEAR ASSY-5/8 BORE 87.28 
3980-33 GEAR ASSY-1/2 BORE 70.48 
3980-34 GEAR 26.40 
3980-36 PULLY,GEAR, & BUSH ASSY 257.84 
3980-37 GEAR 42.24 
3980-38 GEAR 55.84 
3980-39 HANDLE 22.84 
3980-51 NUT 31.20 
3980-56 GEAR CASE ASSY 139.48 
3980-60 COUNTERSHAFT ASSY 723.39 

Part No. Description Price 
3980-65 DIAL ASSY 63.67 
3980-74 BEARING 27.26 
3990-18 COUNTERSHAFT ASSY 38.82 
3990-36 PULLEY,GEAR, BUSH ASSY 288.42 
40-36 PIN 18.99 
40-61 KEY 6.63 
404 NO. 3 WOODRUFF KEY 1.00 
41-43A PLATE 7.44 
41-44A SWITCH 17.03 
423-001 INSULATOR 6.56 
431-013 JAW 11.20 
431-014 JAW 20.04 
431-017 JAW 7.84 
4350-10 HOLDER ASSY 1.00 
4350-11 HOLDER ASSY 7.26 
4350-13 GEAR ASSY 20.70 
4350-14 GEAR ASSY 25.38 
4350-15 HEAD ASSY 42.61 
4350-18 PIN HOLDER ASSY 7.11 
4350-19 GEAR ASSY 21.19 
4350-21 ROLLER 7.55 
4350-22 LEVER ASSY 7.70 
4352-10 CYLINDER ASSY 152.17 
4352-11 CYLINDER ASSY 152.17 
4352-12 VALVE ASSY 76.12 
4352-13 WHEEL ASSY 71.63 
4352-14 WHEEL ASSY 142.08 
4352-18 COLLAR SCREW ASSY 36.66 
4352-20 BRACKET ASSY 10.00 
4352-21 BRACKET ASSY 31.02 
4352-23 CYLINDER ASSY 152.17 
4352-24 WHEEL ASSY 71.63 
4352-25 VICE-SCREW ASSY 47.64 
4352-32 CYLINDER ASSY 152.17 
4352-33 SHAFT 59.53 
4352-37 SHAFT W/OILER 24.57 
4352-38 SHAFT 19.40 
4353-12 HANGER-BEARING ASSY 11.02 
4355-13 GEAR HOUSING ASSY 59.08 
4355-22 SHAFT PLATE ASSY 7.26 
4355-24 RIGHT BLADE GUIDE ASSY 3.92 
4355-32 KNOB 10.40 
441-029 KNOB 7.88 
441-040 KNOB 36.59 
441-072 KNOB 8.35 
441-075 KNOB 8.06 
441-097 KNOB 32.41 
441-098 KNOB 12.73 
441-107 KNOB 11.00 
441-109 KNOB 10.40 

2007-Mike Duchaj, Gary Roberts-www.toolemera.com



_____________________________________________________________________________________________________________________ 
ATL06-1                                                                                     Page 11 of 15                                                                              Printed in U.S.A. 

Part No. Description Price 
442-010 KEY 21.55 
442-011 KEY 85.14 
442-012 KEY 5.28 
442-033 KEY 6.63 
442-041 KEY 1.00 
451-012 LINK 8.20 
451-014 LINK 11.65 
452-022 LEVER 154.80 
452-055 LEVER 19.18 
452-058 LEVER 20.52 
452-059 LEVER 20.62 
452-063 LEVER 14.59 
452-065 LEVER 32.59 
454-001 LOCK 14.96 
454-007 LOCK 23.19 
490-015 MOULDING 1.00 
51-52 HANDLE 7.18 
51-56 BALL 4.48 
51-98 WASHER 1.00 
523 SAW 5.72 
524 SAW 5.72 
525 SAW 11.00 
526 SAW 11.00 
527 SAW 8.36 
537-015 NUT 41.58 
537-026 NUT 47.64 
537-040 NUT 41.84 
537-041 NUT 55.70 
537-042 NUT 31.20 
537-098 NUT 3.92 
537-159 NUT 15.53 
537-189 NUT 9.62 
537-190 NUT 4.74 
537-191 HALF-NUT (PAIR) 9.82 
537-194 HALF NUT (PAIR) 178.99 
537-201 NUT, TAKE-UP 24.42 
54-12 5/8 FLAT WASHER 1.12 
547-004 OILER 1.00 
547-011 OILER 6.60 
547-014 OILER 1.00 
547-016 OILER 7.66 
556-068 PLATE 1.00 
556-070 PLATE 9.13 
556-071 PLATE 16.15 
556-076 PLATE 3.92 
556-166 PLATE 1.00 
556-240 THRUST BEARING PLATE 3.96 
556-286 PLATE 1.40 
556-287 PLATE 1.00 
556-289 PLATE 1.00 

Part No. Description Price 
556-290 PLATE 1.00 
556-333 PLATE 1.54 
556-335 PLATE 1.00 
556-370 SHAFT PLATE ASSY 7.26 
556-383 SWITCH PLATE 1.00 
556-386 PLATE 57.92 
556-410 PLATE 6.59 
557-006 PLUG 1.00 
557-017 PLUG 5.87 
557-028 PLUG 1.00 
557-047 PLUG 1.00 
557-100 PLUG 1.00 
560-051 PULLEY 121.00 
560-052 PULLEY 154.00 
560-060 PULLEY 140.99 
560-166 PULLEY 37.40 
560-167 PULLEY 5.94 
560-195 PULLEY 167.48 
560-196 PULLEY 12.18 
560-205 SPINDLE PULLEY 33.62 
562-040 PIN 1.00 
562-041 PIN 6.60 
562-042 PIN 6.75 
562-043 PIN 2.16 
562-044 PIN 1.88 
562-047 PIN 6.61 
562-055 PIN 7.37 
562-072 PIN 4.22 
562-147 PIN 1.06 
562-148 PIN 8.69 
562-149 PIN 1.28 
562-150 PIN 4.63 
562-151 PIN 2.02 
562-152 PIN 1.00 
562-153 PIN 4.11 
562-170 PIN 3.06 
562-171 PIN 4.63 
562-172 PIN 1.88 
562-174 PIN 1.00 
562-175 PIN 3.06 
562-184 HINGE PIN 1.00 
567-019 PACKING 1.00 
567-038 PACKING 1.59 
567-040 PACKING 1.00 
567-069 11/16 X 1/2 ORING 1.00 
567-075 11/16 X 1/2 ORING 1.00 
573-004 PIVOT 42.99 
573-008 PIVOT 5.26 
577-013 PINION 59.27 
577-014 PINION 24.50 

2007-Mike Duchaj, Gary Roberts-www.toolemera.com



_____________________________________________________________________________________________________________________ 
ATL06-1                                                                                     Page 12 of 15                                                                              Printed in U.S.A. 

Part No. Description Price 
60-24 COLLAR 16.40 
641-005 RETAINER 1.08 
641-010 RETAINER 1.00 
641-025 RETAINER 2.82 
641-047 RETAINER 3.08 
641-053 RETAINER 1.00 
641-055 RETAINER 41.96 
641-056 RETAINER 12.54 
641-066 RETAINER 1.14 
641-080 RETAINER 1.85 
641-082 RETAINER 1.00 
641-084 RETAINER 2.40 
641-104 RETAINER 1.00 
641-107 RETAINER 1.00 
641-115 RETAINER 3.92 
641-145 RETAINER 1.00 
642-021 ROLLER 16.10 
642-022 ROLLER 17.95 
642-023 ROLLER 7.55 
645-119 ROD 5.88 
646-027 CARRIAGE TRAVERSE RACK 77.18 
658-007 RECEPTACLE 6.24 
696-043 SCREW 3.60 
696-047 SCREW 110.00 
696-048 SCREW 58.96 
696-049 SCREW 1.00 
696-050 SCREW 1.00 
696-138 SCREW W/NUT 1.14 
696-148 LEADSCREW 330.00 
696-149 SCREW 308.00 
696-154 SCREW 23.98 
696-226 SCREW 34.42 
696-227 COLLAR SCREW ASSY 36.66 
696-228 SCREW 7.26 
696-246 COLLAR SCREW ASSY 36.66 
696-287 SCREW ASSY 10.54 
696-288 SCREW 6.30 
696-291 SCREW 34.28 
696-292 SCREW 48.34 
697-023 SPRING 3.96 
697-031 SPRING 1.67 
697-049 SPRING 4.84 
697-119 SPRING 1.00 
697-121 FEED RETURN SPRING 4.26 
698-039 STUD 9.05 
698-040 STUD 11.92 
698-108 STUD 25.38 
699-061 SPACER 33.84 
699-066 COLLAR 5.63 
699-067 SPACER 10.98 

Part No. Description Price 
699-068 SPACER 2.88 
699-218 SPACER 4.16 
699-225 SPACER 1.00 
699-234 SPACER 8.71 
699-244 SPACER 1.00 
700-071 SHAFT 50.12 
700-073 SHAFT 5.26 
700-074 SHAFT 4.88 
700-193 SHAFT 6.38 
700-194 SHAFT 27.82 
700-282 SHAFT 19.07 
700-283 SHAFT 39.60 
700-284 SHAFT W/OILER 24.57 
700-285 SHAFT 19.40 
700-286 SHAFT 6.20 
700-324 SHAFT 19.07 
700-325 SHAFT 59.53 
700-331 SHAFT 2.80 
700-332 SHAFT 8.52 
700-333 SHAFT 8.68 
700-334 SHAFT PLATE ASSY 7.26 
700-341 SHAFT, PINION 5.38 
7009-10 GUARD ASSY 70.90 
7009-11 POST ASSY 39.88 
7009-12 SPINDLE ASSY 51.26 
701-019 SPINDLE 37.49 
701-020 SPINDLE 14.01 
701-021 SPINDLE 37.49 
701-083 SPINDLE 180.88 
701-084 SPINDLE 65.38 
701-087 SPINDLE 59.05 
701-088 SPINDLE 204.14 
702-021 SLEEVE 608.40 
702-102 SLEEVE 13.65 
702-160 SLEEVE 1.00 
702-162 SLEEVE 7.00 
702-163 SLEEVE 8.09 
702-176 SPLIT SLEEVE 2.78 
702-177 SPINDLE DRIVE SLEEVE 108.34 
702-178 SLEEVE, CHUCK ADAPTOR 3.60 
703-016 SCALE, DEPTH STOP 1.00 
704-015 SWIVEL 153.60 
704-016 SLIDE 53.06 
704-073 CMPD REST TOOL SLIDE 93.24 
705-037 SUPPORT 6.38 
705-063 SUPPORT 3.66 
708-022 FEED CYLINDER SEAL 13.93 
710-145 DRILL SWITCH 5.42 
711-005 SHIM 5.85 
711-006 SHIM 5.10 

2007-Mike Duchaj, Gary Roberts-www.toolemera.com



_____________________________________________________________________________________________________________________ 
ATL06-1                                                                                     Page 13 of 15                                                                              Printed in U.S.A. 

Part No. Description Price 
711-011 SHIM 1.00 
711-012 SHIM 1.00 
711-015 SHIM 1.00 
711-017 SHIM 1.00 
711-018 SHIM 1.00 
711-042 SHIM 1.00 
711-043 SHIM 8.36 
711-044 SHIM 1.00 
711-045 SHIM 1.00 
711-046 SHIM 1.00 
711-088 SHIM 1.00 
712-009 SHOE 8.48 
720-035 SHIELD 11.94 
721-004 CYLINDER ASSY 152.17 
732-001 CYLINDER ASSY 152.17 
829-094 TABLE 20.22 
8540-93 HANDLE 8.80 
9-100-32 GEAR 36.08 
9-101-20A GEAR 22.78 
9-101-24A GEAR 20.60 
9-101-32A GEAR 32T 17.27 
9-101-36A GEAR 36T 9.52 
9-101-40A GEAR 26.16 
9-101-44A GEAR 44T 22.66 
9-101-46 GEAR 46T 10.56 
9-101-46A GEAR 46T 10.56 
9-101-48A GEAR 44.81 
9-101-50A GEAR 10.34 
9-101-52A GEAR 52T 33.70 
9-101-54A GEAR, 54T 39.69 
9-101-56A GEAR, 56T 19.40 
9-101-60A GEAR 60T 11.98 
9-101-64A GEAR 64T 29.39 
9-101A GEAR ASSY 201.44 
9-102-12S GEAR 18.91 
9-102-24 GEAR 32.93 
9-103 HANDLE 10.34 
9-104 HANDLE 10.34 
9-108 RACE 14.62 
9-111 FELT WASHER 3.70 
9-113A SPACER 17.60 
9-115 WRENCH 19.80 
9-12 SPLIT NUT 61.38 
9-122 MOTOR BASE HINGE PIN 2.50 
9-124 PLUG 1.00 
9-125 BELT 15.44 
9-127 BELT 1/2X43 19.45 
9-13 GUIDE 43.32 
9-13A GUIDE 43.32 
9-134 KNOB 2.70 

Part No. Description Price 
9-136A ANCHOR 28.72 
9-137A STUD 2.73 
9-138 SLEEVE 30.58 
9-14 CLAMP 22.76 
9-146 WASHER 1.00 
9-148 SCREW 19.39 
9-149 GROMMET 1.00 
9-155 WASHER 1.00 
9-157 SPRING 4.84 
9-16 BEARING 58.43 
9-165A SCREW 6.34 
9-177 SCREW 1.00 
9-179 SCREW 1.00 
9-19 NUT 47.64 
9-190 NUT 1.00 
9-196A NO. 3 WOODRUFF KEY 1.00 
9-204 CUP 9.37 
9-205 GITS OILER 7.74 
9-206 GREASE CUP 17.55 
9-210 BALL 1.00 
9-214 CABLE 12.01 
9-23 HANDWHEEL W/HANDLE 70.22 
9-23D HANDWHEEL W/HANDLE 70.22 
9-236 INSULATOR 6.56 
9-236A INSULATOR 6.56 
9-27 CASE W/BUSHING 146.75 
9-27X GEAR CASE ASSY 642.05 
9-303 SLIDE 108.80 
9-304 GIB 14.26 
9-306 NUT 53.77 
9-307 PLATE 21.21 
9-32 COLLAR 28.64 
9-327 JAW 5.32 
9-328 WASHER 9.11 
9-33 WASHER 3.95 
9-35-54 SCREW, 54 LATHE 120.00 
9-37 GUARD 38.50 
9-37A GUARD 38.50 
9-381 BLOCK 10.34 
9-382 BLOCK 5.32 
9-383 BLOCK (R) 5.32 
9-39 POST 75.72 
9-39A POST ASSY LESS WRENCH 134.04 
9-39X POST ASSY LESS WRENCH 134.04 
9-398 SCREW 13.68 
9-40 WASHER 16.10 
9-41 ROCKER 9.86 
9-42A HANDLE 22.31 
9-424C CONNECTOR 1.00 
9-427 PULLEY 140.99 

2007-Mike Duchaj, Gary Roberts-www.toolemera.com



_____________________________________________________________________________________________________________________ 
ATL06-1                                                                                     Page 14 of 15                                                                              Printed in U.S.A. 

Part No. Description Price 
9-428 PULLEY W/BUSHING 92.64 
9-47 GEAR 69.03 
9-48B GEAR 60.88 
9-481 EXTENSION 53.90 
9-482 PLATE 12.86 
9-483 POST ASSY 39.88 
9-49A GEAR 68.24 
9-493 SCREW 1.00 
9-497 POST ASSY 39.88 
9-50A COLLAR 29.18 
9-503 BEARING 24.07 
9-504 BLOCK 4.68 
9-505 BLOCK 19.12 
9-506B SCREW 71.62 
9-508 SCREW 12.52 
9-51A WASHER 3.00 
9-511 BASE 34.06 
9-513A ARBOR W/9-517 SCREW 41.23 
9-514 SCREW 7.22 
9-516 CAP 11.76 
9-517 SCREW 2.38 
9-52 STUD 3.80 
9-52A STUD 15.62 
9-521A WASHER 1.06 
9-523 SAW 5.72 
9-524 SAW 5.72 
9-525 SAW 11.00 
9-526 SAW 11.00 
9-527 SAW 8.36 
9-528 BASE 55.66 
9-53 WASHER 5.50 
9-548 CAP 30.86 
9-557 SCREW 10.47 
9-563B BUSHING 3/8 14.54 
9-566 SHANK 37.00 
9-568 SLEEVE 7.81 
9-569 ROD 10.12 
9-59 YOKE 22.37 
9-593 SCREW W/NUT 1.14 
9-599 WASHER 3.95 
9-60 PLUNGER 1.00 
9-61 SPRING 1.00 
9-62 DIAL 7.99 
9-62X DIAL ASSY 63.67 
9-63 BODY 5.36 
9-638 SWITCH 17.03 
9-64 GEAR 29.04 
9-645 TOOL 30.32 
9-65 SHAFT 26.93 
9-66 STUD 1.32 

Part No. Description Price 
9-67 SHAFT 29.12 
9-68 SHAFT 26.63 
9-683 WASHER 1.00 
9-69 BOLT 4.84 
9-69A BOLT 4.84 
9-7 CLAMP 20.05 
9-70 BUSHING 10.75 
9-70A BUSHING 10.75 
9-726 STOP 26.22 
9-729 KNOB 11.00 
9-73 SLEEVE 22.48 
9-73A SLEEVE 22.48 
9-74 FEED SCREW THRUST WASHER 4.36 
9-75 FEED SCREW THRUST WASHER 4.36 
9-752 DRAW BAR 49.40 
9-752W HANDWHEEL 32.02 
9-753 SLEEVE 608.40 
9-754 SLEEVE 17.41 
9-8 RAM 189.44 
9-84 PULLEY 140.99 
9-86-54 RACK 64.86 
9-87 WASHER 5.50 
9-90 WASHER 1.54 
9-92A PIN 2.62 
9-93 WASHER 3.95 
9-97 CLAMP 22.94 
9-975A 1/2 BORE BAR W/CUTTERS 37.32 
9-976 BAR 16.28 
9-976A BAR W/CUTTER 44.88 
9-977 1/4X1-1/8 CUTTER 14.30 
9-98 COLLAR 4.84 
9-982 BAR 23.10 
9-983 SCREW 15.44 
9-991 RING 22.63 
911-037 VALVE 2.43 
931-018 WHEEL ASSY 142.08 
931-024 WHEEL ASSY 71.63 
931-029 WHEEL 40.00 
932-004 WASHER 1.00 
932-016 WASHER 1.00 
932-040 WASHER 1.00 
932-041 WASHER 7.99 
932-043 WASHER 1.12 
932-057 WASHER 1.19 
932-070 WASHER 5.04 
932-077 WASHER 1.00 
932-138 WASHER 6.70 
932-139 WASHER 1.00 
932-155 WASHER 2.37 
932-163 WASHER 1.00 

2007-Mike Duchaj, Gary Roberts-www.toolemera.com



_____________________________________________________________________________________________________________________ 
ATL06-1                                                                                     Page 15 of 15                                                                              Printed in U.S.A. 

Part No. Description Price 
932-164 WASHER 1.00 
932-165 WASHER 1.00 
933-017 CLUTCH WASHER 1.00 
933-028 WASHER 1.00 
937-006 WRENCH 3.52 
937-018 WRENCH 3/32 1.00 
937-020 WRENCH 1/8 1.00 
937-022 WRENCH 5/32 1.00 
937-054 WRENCH 19.80 
937-055 WRENCH 19.80 
938-003 WIPER 1.89 
938-010 WIPER 2.53 
939-016 WASHER 7.38 
940-004 WICK 1.00 
946-001 WEIGHT 4.00 
990-264 GEAR ASSY 60.15 
990-285 GEAR CASE ASSY 139.48 
990-293 COUNTERSHAFT ASSY 723.39 
990-359 PULLY,GEAR, & BUSH ASSY 257.84 
990-360 PULLEY,GEAR, BUSH ASSY 288.42 
990-371 GEAR 43.02 
990-381 BEARING ASSY 64.80 

 

2007-Mike Duchaj, Gary Roberts-www.toolemera.com


